SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 42.86 -31.14 74 53.73 34.2 12.9 57.97 - - P H
14490 48.54 -25.46 74 44.97 39.67 21.99 58.09 - - P H
14490 37.83 -16.17 54 34.26 39.67 21.99 58.09 - - A H
16140 49.56 -24.44 74 40.44 42.3 23.6 56.78 - - P H
16140 39.66 -14.34 54 30.54 42.3 23.6 56.78 - - A H
17715 51.87 -22.13 74 414 41.97 24.65 56.15 - - P H
17715 41.28 -12.72 54 30.81 41.97 24.65 56.15 - - A H
H
H
H
H
802.11g
H
CH 01
4824 43.21 -30.79 74 54.08 34.2 12.9 57.97 - - P \%
2412MHz
14475 48.28 -25.72 74 44.77 39.62 21.98 58.09 - - P \%
14475 37.41 -16.59 54 33.9 39.62 21.98 58.09 - - A \Y,
15810 49.9 -24.1 74 41.84 41.73 23.32 56.99 - - P \%
15810 38.92 -15.08 54 30.86 41.73 23.32 56.99 - - A \%
17715 51.26 -22.74 74 40.79 41.97 24.65 56.15 - - P \Y,
17715 41.27 -12.73 54 30.8 41.97 24.65 56.15 - - A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : C20 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 43.3 -30.7 74 54.15 34.2 12.86 57.91 - - P H
7311 43.79 -30.21 74 50.68 36.1 14.92 57.91 - - P H
14475 47.66 -26.34 74 44.15 39.62 21.98 58.09 - - P H
15795 51.12 -22.88 74 43.15 41.67 23.31 57.01 - - P H
15795 41.17 -12.83 54 33.2 41.67 23.31 57.01 - - A H
17715 51.88 -22.12 74 41.41 41.97 24.65 56.15 - - P H
17715 41.27 -12.73 54 30.8 41.97 24.65 56.15 - - A H

H

H

H

H

802.11g
H
CH 06
4874 43.62 -30.38 74 54.47 34.2 12.86 57.91 - - P \%
2437MHz

7311 43.32 -30.68 74 50.21 36.1 14.92 57.91 - - P \%
14490 48.19 -25.81 74 44.62 39.67 21.99 58.09 - - P \Y,
14490 37.68 -16.32 54 34.11 39.67 21.99 58.09 - - A \Y,
15825 49.79 -24.21 74 41.65 41.78 23.34 56.98 - - P \%
15825 39.18 -14.82 54 31.04 41.78 23.34 56.98 - - A \%
17850 52.05 -21.95 74 41.53 41.85 24.74 56.07 - - P \%
17850 42.12 -11.88 54 31.6 41.85 24.74 56.07 - - A Vv

\%

\%

\%

\%

TEL : 886-3-327-3456 Page Number : C21 of C41

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.91 -31.09 74 53.67 34.25 12.84 57.85 - - P H
7386 42.23 -31.77 74 49.06 36.24 1491 | 57.98 - - P H
14490 48.16 -25.84 74 44.59 39.67 21.99 58.09 - - P H
14490 37.77 -16.23 54 34.2 39.67 21.99 58.09 - - A H
15885 50 -24 74 41.58 41.96 23.39 56.93 - - P H
15885 39.95 -14.05 54 31.53 41.96 23.39 | 56.93 - - A H
17715 51.36 -22.64 74 40.89 41.97 24.65 56.15 - - P H
17715 41.43 -12.57 54 30.96 41.97 24.65 56.15 - - A H
H
H
H
802.11g
H
CH11
4924 42.3 -31.7 74 53.06 34.25 12.84 57.85 - - P \%
2462MHz
7386 41.19 -32.81 74 48.02 36.24 1491 | 57.98 - - P \Y
14475 47.94 -26.06 74 44.43 39.62 21.98 58.09 - - P \Y,
15870 50.41 -23.59 74 42.06 41.91 23.38 56.94 - - P \%
15870 40.27 -13.73 54 31.92 41.91 23.38 56.94 - - A \%
17865 51.66 -22.34 74 41.1 41.87 24.75 56.06 - - P \%
17865 41.39 -12.61 54 30.83 41.87 24.75 56.06 - - A \%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C22 of C41
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 22.17 |-17.83 40 26.73 24.57 0.9 30.03 - - P H
160.95 30.06 -13.44 43.5 41.45 16.47 2.12 29.98 - - P H
282.45 32.12 |-13.88 46 40.48 18.88 2.74 29.98 - - P H
306.3 35.5 -10.5 46 43.34 19.3 2.84 29.98 - - P H
885.2 31.5 -14.5 46 27.22 28.64 4.65 29.01 - - P H
956.6 32.64 |-13.36 46 25.79 30.63 4.9 28.68 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30.27 33.04 -6.96 40 37.79 24.37 0.91 30.03 - - P \%
58.35 23.94 | -16.06 40 40.76 11.83 1.36 30.01 - - P |V
292.71 30.07 -15.93 46 38.08 19.18 2.79 29.98 - - P \%
313.3 28.16 -17.84 46 35.93 19.35 2.86 29.98 - - P \%
859.3 31.21 -14.79 46 26.95 28.83 4.62 29.19 - - P Vv
954.5 32.96 -13.04 46 26.24 30.52 4.89 28.69 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C23 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.695 64.32 -9.68 74 49.55 32.04 18.14 | 35.41 350 88 P H
2390 52.05 -1.95 54 36.92 32.04 18.51 35.42 350 88 A H
* 2412 115.22 - - 100.32 32.12 18.2 35.42 350 88 P H
* 2412 104.79 - - 89.52 32.12 18.57 | 35.42 350 88 A H
802.11ax H
HEZ20 Full H
CHO1 2390 64.48 -9.52 74 49.72 32.04 18.14 35.42 400 124 P \%
2412MHz 2389.8 50.81 | -3.19 54 3568 | 3204 | 1851 | 3542 | 400 | 124 | A | V
* 2412 109.12 - - 94.22 32.12 18.2 35.42 400 124 P \%
* 2412 100.54 - - 85.27 32.12 18.57 35.42 400 124 A \%
\%
\%
2389.94 55.33 -18.67 74 40.57 32.04 18.14 35.42 391 89 P H
2389.94 45.5 -8.5 54 30.37 32.04 18.51 | 35.42 391 89 A H
* 2437 115.27 - - 100.32 32.17 18.21 35.43 391 89 P H
* 2437 106.41 - - 91.09 32.17 18.58 35.43 391 89 A H
802.11ax 2483.97 58.36 -15.64 74 43.22 32.34 18.25 35.45 391 89 P H
HE20 Full 2483.83 48.14 -5.86 54 32.63 32.34 18.62 35.45 391 89 A H
CH 06 2380.14 55.07 -18.93 74 404 31.98 18.1 3541 396 149 P Vv
2437MHz 2388.96 44.6 -9.4 54 29.47 | 3203 | 1851 | 3541 | 396 | 149 | A | V
* 2437 112.57 - - 97.62 32.17 18.21 35.43 396 149 P \%
* 2437 103.87 - - 88.55 32.17 18.58 35.43 396 149 A \%
24944 55.7 -18.3 74 40.53 32.38 18.25 35.46 396 149 P \%
2483.5 46.31 -7.69 54 30.81 32.33 18.62 | 35.45 396 149 A \%
TEL : 886-3-327-3456 Page Number : C24 of C41

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 108.32 - - 93.28 32.25 18.23 35.44 296 90 P H
* 2462 100.79 - - 85.38 32.25 18.6 35.44 | 296 90 A H
2484.68 67.2 -6.8 74 52.06 32.34 18.25 35.45 296 90 P H
2483.64 52.44 -1.56 54 36.94 32.33 18.62 35.45 296 90 A H
802.11ax H
HE20 Full H
CH11 * 2464 104.77 - - 89.72 32.26 18.23 | 35.44 | 335 | 128 P \Y
2462MHz * 2464 96.22 - - 80.8 32.26 18.6 35.44 335 128 A \Y
2483.52 63.24 -10.76 74 48.11 32.33 18.25 | 35.45 | 335 | 128 P \Y
2483.92 49.46 -4.54 54 33.95 32.34 18.62 | 35.45 | 335 | 128 A |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 0of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 4491 -29.09 74 55.78 34.2 12.9 57.97 - - P H
14475 48.92 -25.08 74 45.41 39.62 21.98 58.09 - - P H
14475 38.21 -15.79 54 34.7 39.62 21.98 58.09 - - A H
15855 49.68 -24.32 74 414 41.87 23.36 56.95 - - P H
15855 38.67 -15.33 54 30.39 41.87 23.36 | 56.95 - - A | H
17910 52.11 -21.89 74 41.47 41.89 24.78 56.03 - - P H
17910 41.32 -12.68 54 30.68 41.89 24.78 | 56.03 - - A | H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 44.35 -29.65 74 55.22 34.2 12.9 57.97 - - P \%
2412MHz 14490 48.01 |-25.99 74 44.44 | 39.67 | 21.99 | 58.09 - - P |V
14490 37.67 -16.33 54 341 39.67 21.99 58.09 - - A Vv
15795 50.63 -23.37 74 42.66 41.67 23.31 57.01 - - P \%
15795 39.01 -14.99 54 31.04 41.67 23.31 57.01 - - A \%
17715 51.56 -22.44 74 41.09 41.97 24.65 56.15 - - P \%
17715 41.07 -12.93 54 30.6 41.97 24.65 56.15 - - A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C26 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 43.35 -30.65 74 54.2 34.2 12.86 57.91 - - P H
7311 49.17 -24.83 74 56.06 36.1 14.92 57.91 100 93 P H
7311 39.81 -14.19 54 46.7 36.1 14.92 57.91 100 93 A H
14490 47.45 -26.55 74 43.88 39.67 21.99 58.09 - - P H
16140 50.02 -23.98 74 40.9 42.3 23.6 56.78 - - P H
16140 39.16 -14.84 54 30.04 42.3 23.6 56.78 - - A H
17850 51.2 -22.8 74 40.68 41.85 24.74 56.07 - - P H
17850 41.07 -12.93 54 30.55 41.85 24.74 56.07 - - A H
H
H
802.11ax H
HE20 Full H
CH 06 4874 43.17 -30.83 74 54.02 34.2 12.86 57.91 - - P \%
2437MHz 7311 46.36 | -27.64 74 53.25 36.1 14.92 | 57.91 - - P |V
14475 47.69 -26.31 74 44.18 39.62 21.98 58.09 - - P \Y,
15810 49.48 -24.52 74 41.42 41.73 23.32 56.99 - - P \%
15810 38.63 -15.37 54 30.57 41.73 23.32 56.99 - - A \%
17745 51.54 -22.46 74 41.09 41.91 24.67 56.13 - - P \%
17745 41.17 -12.83 54 30.72 41.91 24.67 56.13 - - A \%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C27 of C41

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.33 -31.67 74 53.09 34.25 12.84 57.85 - - P H
7386 41.65 -32.35 74 48.48 36.24 14.91 57.98 - - P H
14475 48.17 -25.83 74 44.66 39.62 21.98 58.09 - - P H
14475 36.81 -17.19 54 33.3 39.62 21.98 58.09 - - A H
15855 51.13 -22.87 74 42.85 41.87 23.36 56.95 - - P H
15855 39.57 -14.43 54 31.29 41.87 23.36 | 56.95 - - A H
17730 51.42 -22.58 74 40.96 41.94 24.66 56.14 - - P H
17730 41.05 -12.95 54 30.59 41.94 24.66 56.14 - - A H
H
H
802.11ax H
HE20 Full H
CH11 4924 43.78 -30.22 74 54.54 34.25 12.84 57.85 - - P \%
2462MHz 7386 4159 |-32.41 74 4842 | 36.24 | 1491 | 57.98 - - P |V
14490 48.34 -25.66 74 44.77 39.67 21.99 58.09 - - P \Y,
14490 36.97 -17.03 54 334 39.67 21.99 | 58.09 - - A |V
15885 51.19 -22.81 74 42.77 41.96 23.39 56.93 - - P \%
15885 39.57 -14.43 54 31.15 41.96 23.39 | 56.93 - - A |V
17760 51.79 -22.21 74 41.35 41.88 24.68 56.12 - - P \%
17760 40.8 -13.2 54 30.36 41.88 24.68 56.12 - - A Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C28 of C41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2389.59 62.99 | -11.01 74 4822 | 3204 | 18.14 | 3541 | 314 | 91 P | H
2389.695 48.74 | -5.26 54 33.01 | 32.04 19.1 | 3541 | 314 | 91 A | H
* 2412 115.15 - - 100.25 | 32.12 182 | 3542 | 314 | 91 P | H
802.11ax | * 2412 106.51 - - 90.65 | 3212 | 19.16 | 35.42 | 314 | 91 A | H
HE20 H
Partial H
106/53 2389.8 57.73 | -16.27 74 42.97 | 3204 | 1814 | 3542 | 400 | 118 | P | V
CHO1 2389.905 46.75 -7.25 54 31.03 32.04 19.1 | 3542 | 400 | 118 | A | V
2412MHz | « 2412 110.07 - - 95.17 | 32.12 182 | 3542 | 400 | 118 | P | V
* 2412 101.21 . - 85.35 | 3212 | 19.16 | 3542 | 400 | 118 | A | V
Y
\Y
* 2462 110.3 - - 95.26 | 3225 | 18.23 | 35.44 | 299 | 88 P | H
* 2462 102.05 - - 86.05 | 3225 | 19.19 | 3544 | 299 | 88 A | H
2484.12 61.72 |-12.28 74 4658 | 32.34 | 18.25 | 3545 | 299 | 88 P | H
802.11ax 2483.76 47.62 -6.38 54 3152 | 3234 | 1921 | 3545 | 299 | 88 A | H
HE20 H
Partial H
106/54 * 2462 107.34 - - 92.3 3225 | 1823 | 3544 | 343 | 129 | P | V
CH11 * 2462 99.41 - - 83.41 3225 | 19.19 | 3544 | 343 | 129 | A |V
2462MHz 2483.68 55.46 | -18.54 74 40.33 | 3233 | 1825 | 3545 | 343 | 129 | P | V
2485.84 4584 | -8.16 54 29.74 | 3234 | 1921 | 3545 | 343 | 129 | A | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C29 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.24 62.8 -11.2 74 48.03 32.04 18.14 | 35.41 182 194 P H
2389.94 52.35 -1.65 54 36.94 32.04 18.79 35.42 182 194 A H
* 2422 107.41 - - 92.5 32.14 18.2 35.43 182 194 P H
* 2422 96.46 - - 80.9 32.14 18.85 | 35.43 182 194 A H
802.11ax 2484.18 62.72 -11.28 74 47.58 32.34 18.25 35.45 182 194 P H
HE40 Full 2483.69 48.58 -5.42 54 32.8 32.33 18.9 35.45 182 194 A H
CHO03 2389.24 62.6 -11.4 74 47.83 32.04 18.14 3541 355 57 P \%
2422MHz 2389.66 50.15 | -3.85 54 34.73 | 3204 | 1879 | 3541 | 355 | 57 AV
* 2422 103.9 - - 88.99 32.14 18.2 35.43 355 57 P \%
* 2422 94.67 - - 79.11 32.14 18.85 35.43 355 57 A \%
2484.25 56.04 -17.96 74 40.9 32.34 18.25 35.45 355 57 P \%
2484.11 45.87 -8.13 54 30.08 32.34 18.9 35.45 355 57 A \%
2389.24 62.61 -11.39 74 47.84 32.04 18.14 35.41 179 192 P H
2389.8 52.09 -1.91 54 36.68 32.04 18.79 35.42 179 192 A H
* 2437 105.03 - - 90.08 32.17 18.21 35.43 179 192 P H
* 2437 96.44 - - 80.84 32.17 18.86 35.43 179 192 A H
802.11ax 2483.55 67.42 -6.58 74 52.29 32.33 18.25 35.45 179 192 P H
HE40 Full 2483.55 52.06 -1.94 54 36.28 32.33 18.9 35.45 179 192 A H
CH 06 2389.1 60.76 -13.24 74 46 32.03 18.14 3541 370 131 P Vv
2437MHz 2389.8 49.58 | -4.42 54 34.17 | 3204 | 1879 | 3542 | 370 | 131 | A | V
* 2437 98.62 - - 83.67 32.17 18.21 35.43 370 131 P Vv
* 2437 89.03 - - 73.43 32.17 18.86 35.43 370 131 A \%
2484.18 61.91 -12.09 74 46.77 32.34 18.25 35.45 370 131 P \%
2484.04 48.61 -5.39 54 32.82 32.34 18.9 35.45 370 131 A \%
TEL : 886-3-327-3456 Page Number : C30 of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2332.82 53.79 -20.21 74 39.51 31.8 17.87 35.39 303 80 P H
2389.52 44.64 -9.36 54 29.22 32.04 18.79 | 35.41 | 303 80 A H
* 2452 105.09 - - 90.1 32.21 18.22 35.44 303 80 P H
* 2452 96.44 - - 80.8 32.21 18.87 35.44 303 80 A H
802.11ax 2484.53 61.76 -12.24 74 46.62 32.34 18.25 | 35.45 | 303 80 P H
HE40 Full 2484.6 52.23 -1.77 54 36.44 32.34 18.9 35.45 | 303 80 A H
CH 09 2377.76 54.41 -19.59 74 39.77 31.97 18.08 35.41 341 121 P \%
2452MHz 2384.62 44.64 | -9.36 54 29.27 | 3201 | 1877 | 3541 | 341 | 121 | A | V
* 2452 103.82 - - 88.83 32.21 18.22 | 35.44 | 341 | 121 P \Y
* 2452 94.09 - - 78.45 32.21 18.87 35.44 341 121 A \%
2484.53 60.86 -13.14 74 45.72 32.34 18.25 35.45 341 121 P \%
2483.5 49.48 -4.52 54 33.7 32.33 18.9 35.45 341 121 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C31of C41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4844 42.72 -31.28 74 53.57 34.2 12.89 57.94 - - P H

7266 42.24 | -31.76 74 49.08 36.1 1492 | 57.86 - - P H

14475 48.03 -25.97 74 44.52 39.62 21.98 58.09 - - P H

14475 37.54 -16.46 54 34.03 39.62 21.98 58.09 - - A H

16185 50.41 -23.59 74 41.24 42.3 23.63 56.76 - - P H

16185 40.07 -13.93 54 30.9 423 23.63 | 56.76 - - A | H

17790 51.18 -22.82 74 40.77 41.82 24.7 56.11 - - P H

17790 40.98 -13.02 54 30.57 41.82 24.7 56.11 - - A H

H

H

802.11ax H
HE40 Full H
CHO03 4844 42.88 -31.12 74 53.73 34.2 12.89 57.94 - - P \%
2422MHz 7266 42,08 |-31.92 74 48.92 36.1 14.92 | 57.86 - - P |V
14490 47.56 -26.44 74 43.99 39.67 21.99 58.09 - - P \Y,

15885 49.61 -24.39 74 41.19 41.96 23.39 56.93 - - P \%

15885 38.92 -15.08 54 30.5 41.96 23.39 56.93 - - A \%

17715 51.72 -22.28 74 41.25 41.97 24.65 56.15 - - P \%

17715 41.05 -12.95 54 30.58 41.97 24.65 56.15 - - A \%

Vv

\%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 44.26 -29.74 74 55.11 34.2 12.86 57.91 - - P H
7311 42.14 -31.86 74 49.03 36.1 14.92 57.91 - - P H
14490 48.38 -25.62 74 44.81 39.67 21.99 58.09 - - P H
14490 37.96 -16.04 54 34.39 39.67 21.99 58.09 - - A H
16170 50.75 -23.25 74 41.6 42.3 23.62 56.77 - - P H
16170 39.96 -14.04 54 30.81 42.3 23.62 56.77 - - A H
17880 51.52 -22.48 74 40.93 41.88 24.76 56.05 - - P H
17880 41.36 -12.64 54 30.77 41.88 24.76 56.05 - - A H
H
H
802.11ax H
HE40 Full H
CH 06 4874 43.39 -30.61 74 54.24 34.2 12.86 57.91 - - P \%
2437MHz 7311 42.5 -31.5 74 49.39 36.1 14.92 | 57.91 - - P |V
14475 47.94 -26.06 74 44.43 39.62 21.98 58.09 - - P \Y,
16200 50.36 -23.64 74 41.16 42.3 23.65 56.75 - - P \%
16200 39.71 -14.29 54 30.51 42.3 23.65 56.75 - - A \%
17880 51.24 -22.76 74 40.65 41.88 24.76 56.05 - - P \Y,
17880 41.08 -12.92 54 30.49 41.88 24.76 56.05 - - A \%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 42.51 -31.49 74 53.32 34.21 12.85 57.87 - - P H
7356 41.76 -32.24 74 48.69 36.12 14.9 57.95 - - P H
14490 47.66 -26.34 74 44.09 39.67 21.99 58.09 - - P H
15810 49.91 -24.09 74 41.85 41.73 23.32 56.99 - - P H
15810 39.09 -14.91 54 31.03 41.73 23.32 | 56.99 - - A H
17775 51.51 -22.49 74 41.08 41.85 24.69 56.11 - - P H
17775 41.27 -12.73 54 30.84 41.85 24.69 56.11 - - A H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 44.87 -29.13 74 55.68 34.21 12.85 57.87 - - P \%
2452MHz 7356 42,15 |-31.85 74 49.08 | 36.12 149 | 57.95 - - P |V
14475 48.16 -25.84 74 44.65 39.62 21.98 58.09 - - P \Y,
14475 37.54 -16.46 54 34.03 39.62 21.98 58.09 - - A \Y,
16200 50.31 -23.69 74 41.11 42.3 23.65 56.75 - - P \%
16200 40.12 -13.88 54 30.92 42.3 23.65 | 56.75 - - A |V
17700 52.23 -21.77 74 41.75 42 24.64 56.16 - - P \%
17700 41.38 -12.62 54 30.9 42 24.64 56.16 - - A Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2389.94 60.97 |-13.03 74 4621 | 32.04 | 18.14 | 3542 | 315 | 93 P | H
2389.94 47.16 | -6.84 54 31.44 | 32.04 19.1 | 3542 | 315 | 93 A | H
* 2422 108.91 - - 94 32.14 182 | 3543 | 315 | 93 P | H
802.11ax | * 2422 101.01 - - 85.14 | 3214 | 19.16 | 3543 | 315 | 93 A | H
HE40 2485.6 55 -19 74 39.86 | 3234 | 1825 | 3545 | 315 | 93 P | H
Partial 2485.6 46.12 -7.88 54 30.02 | 3234 | 1921 | 3545 | 315 | 93 A | H
242/61 2389.94 56.95 | -17.05 74 4219 | 3204 | 1814 | 3542 | 396 | 119 | P | V
CHO03 2381.26 45.08 -8.92 54 29.43 3199 | 19.07 | 3541 | 396 | 119 | A |V
2422MHz | « 2422 105.44 - - 90.53 | 3214 | 182 | 3543 | 396 | 119 | P | V
* 2422 96.86 - - 80.99 | 3214 | 19.16 | 3543 | 396 | 119 | A | V
2488.84 54.8 -19.2 74 39.65 | 3236 | 1824 | 3545 | 396 | 119 | P | V
2498.29 45.5 -8.5 54 2935 | 3239 | 1922 | 3546 | 396 | 119 | A | V
2388.08 54.14 |-19.86 74 39.39 | 32.03 | 18.13 | 3541 | 302 | 88 P | H
2378.32 4484 | -9.16 54 2924 | 31.97 | 19.04 | 3541 | 302 | 88 A | H
* 2452 106.51 - - 91.52 | 3221 | 1822 | 3544 | 302 | 88 P | H
802.11ax | * 2452 97.98 - - 82.03 | 3221 | 19.18 | 35.44 | 302 | 88 A | H
HE40 2484.97 59.83 |-14.17 74 4469 | 3234 | 1825 | 3545 | 302 | 88 P | H
Partial 2484.07 49.9 -4.1 54 33.8 32.34 | 19.21 | 3545 | 302 | 88 A | H
242/62 2377.84 53.92 | -20.08 74 39.28 | 3197 | 1808 | 3541 | 343 | 131 | P | V
CH 09 2389.2 45.17 -8.83 54 29.44 32.04 19.1 | 3541 | 343 | 131 | A | V
2452MHz | « 2452 102.32 - - 87.33 | 3221 | 1822 | 3544 | 343 | 131 | P | V
* 2452 94.48 - - 7853 | 3221 | 1918 | 3544 | 343 | 131 | A | V
2484.07 54.74 |-19.26 74 39.6 3234 | 1825 | 3545 | 343 | 131 | P | V
2484.07 46.46 | -7.54 54 30.36 | 3234 | 1921 | 3545 | 343 | 131 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C350f C41
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.54 24.17 -15.83 40 29.11 24.17 0.92 30.03 - - P H
160.41 29.69 -13.81 43.5 41.08 16.48 211 29.98 - - P H
285.69 3239 |-13.61 46 40.61 19.01 2.75 29.98 - - P H
318.9 35.82 -10.18 46 43.52 194 2.88 29.98 - - P H
857.2 31.39 -14.61 46 27.15 28.82 4.62 29.2 - - P H
951 3329 |-12.71 46 26.76 30.36 4.87 28.7 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 30 33.1 -6.9 40 37.66 24.57 0.9 30.03 - - P \%
LF 58.35 24.48 -15.52 40 41.3 11.83 1.36 30.01 - - P Vv
194.97 24.24 -19.26 43.5 37 14.88 2.33 29.97 - - P \%
304.9 28.35 -17.65 46 36.19 19.3 2.84 29.98 - - P \%
904.8 31.59 -14.41 46 27.17 28.63 4.68 28.89 - - P Vv
956.6 33.29 -12.71 46 26.44 30.63 4.9 28.68 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C36 of C41
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<Sample 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 43.63 -30.37 74 54.48 34.2 12.86 | 57.91 - - P H
7311 50.2 -23.8 74 57.09 36.1 1492 | 57.91 | 100 94 P H
7311 45.52 -8.48 54 52.41 36.1 1492 | 57.91 | 100 94 A H
14475 47.69 -26.31 74 44.18 39.62 21.98 | 58.09 - - P H
16125 50.84 -23.16 74 41.73 42.3 23.59 | 56.78 - - P H
17700 51.02 -22.98 74 40.54 42 2464 | 56.16 - - P H
H
H
H
H
H
802.11b
H
CH 06
4874 43.48 -30.52 74 54.33 34.2 12.86 | 57.91 - - P \Y
2437MHz
7311 51.25 -22.75 74 58.14 36.1 1492 | 57.91 | 252 97 P \Y
7311 46.75 -7.25 54 53.64 36.1 1492 | 57.91 | 252 97 A \Y
14475 47.66 -26.34 74 44.15 39.62 21.98 | 58.09 - - P \Y
16140 49.5 -24.5 74 40.38 42.3 23.6 56.78 - - P \Y
17715 50.54 -23.46 74 40.07 41.97 2465 | 56.15 - - P \Y
\Y
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 C37 of C41
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 108.46 - - 93.42 32.25 18.23 | 35.44 | 154 92 P H
* 2462 101.2 - - 85.79 32.25 18.6 35.44 154 92 A H
2484.04 63.56 -10.44 74 48.42 32.34 18.25 35.45 154 92 P H
2484.24 49.51 -4.49 54 34 32.34 18.62 35.45 154 92 A H
802.11ax H
HEZ20 Full H
CH11 * 2462 103.41 - - 88.37 32.25 18.23 35.44 339 164 P \%
2462MHz | * 2462 95.24 - - 79.83 | 32.25 186 | 3544 | 339 | 164 | A | V
2483.68 60.82 -13.18 74 45.69 32.33 18.25 | 3545 | 339 | 164 P |V
2483.88 47.04 -6.96 54 31.53 32.34 18.62 | 3545 | 339 | 164 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C38 of C41
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<Sample 3>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.58 -32.42 74 52.43 34.2 12.86 57.91 - - P H
7311 46.16 -27.84 74 53.05 36.1 14.92 57.91 - - P H
14475 47.19 |-26.81 74 43.68 39.62 21.98 | 58.09 - - P H
16140 50.19 -23.81 74 41.07 42.3 23.6 56.78 - - P H
16140 40.33 -13.67 54 31.21 42.3 23.6 56.78 - - A H
17805 51.29 -22.71 74 40.87 41.81 24.71 56.1 - - P H
17805 41.41 -12.59 54 30.99 41.81 24.71 56.1 - - A H
H
H
H
H
802.11b
H
CH 06
4874 42.26 -31.74 74 53.11 34.2 12.86 57.91 - - P \%
2437MHz
7311 47.28 -26.72 74 54.17 36.1 14.92 57.91 - - P Vv
14499 48.1 -25.9 74 44.49 39.7 22 58.09 - - P \%
14499 39.12 -14.88 54 35.51 39.7 22 58.09 - - A \%
15750 49.25 -24.75 74 41.59 41.45 23.25 57.04 - - P Vv
15750 394 -14.6 54 31.74 41.45 23.25 57.04 - - A \%
17865 51.34 -22.66 74 40.78 41.87 24.75 56.06 - - P Vv
17865 40.65 -13.35 54 30.09 41.87 24.75 56.06 - - A \%
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-3456 Page Number : C39 of C41
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 108.92 - - 93.88 32.25 18.23 | 35.44 | 304 89 P H
* 2462 99.6 - - 84.19 32.25 18.6 35.44 304 89 A H
2484.16 60.87 -13.13 74 45.73 32.34 18.25 35.45 304 89 P H
2483.6 49.56 -4.44 54 34.06 32.33 18.62 | 35.45 | 304 89 A | H
802.11ax H
HEZ20 Full H
CH11 * 2462 104.85 - - 89.81 32.25 18.23 35.44 341 119 P \%
2462MHz | * 2462 97.28 - - 81.87 | 32.25 186 | 3544 | 341 | 119 | A | V
2485.08 58.89 -15.11 74 43.75 32.34 18.25 35.45 341 119 P \%
2484.28 47.07 -6.93 54 31.56 32.34 18.62 35.45 341 119 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C40 of C41
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)

2.

Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

1.
2.
3.

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)+Duty factor(dB)
Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2.

Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL

: 886-3-327-3456 Page Number : C41 of C41

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

Appendix D. Radiated Spurious Emission Plots

Temperature : 17.9~22.2°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Relative Humidity : 53.1~69%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D92
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<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) (@Buvim) Date: 2021.12.08 ) @Buvim) Date: 2021.12.08
1300 1300
1200 1200 7
109 1100
1009 1000
00 900
/ o s
00| / 700] J\
s00) g 600 T
v E O S
500) Y, P Svna—a——
w00 400
300 300
200 20|
100 100]
0z, 740, 60, 760 Za00. s 000 T W00 W00 1600 200 2300 200 2. 000
Froquency (MH:) Frequency (MHa)
oxcHOT-HY site 0acHo7-HY
Condition PEAK_BE_74 3m HF_ANT_00066554 HORIZONTAL Condition  PEAK 74 3m HF_ANT_00066584 HORIZONTAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector peak Detector peak
Project 180505 Project 10505
Mode 15 Mode ‘16
) @Bvim) Dote: 20211204 ol GBuvim) Dote: 2021.12.04
1300 1304
1200 1200
1109 1100
1000 1000
900 904
s00) 800
700 70|
04 oy o W
s00) P 500 Jaan
e D R ——
00 P IS
300 300
200 20|
100 100
510 2920, a0 7360, 0. Za00. s 00 oo 500 4700 1900 2100 200 2500 2700 000
Frequency (Miz) Frequency (HHz)
site oscHo-HY site <03cHo7-HY
Condition AVG_BE_54 3m HE_ANT 00066584 HORIZONTAL Condition £AVG_54 3m HF_ANT_00065584 HORIZONTAL
REW:1000.000KHz VBW:3000.000KHz SW:Auto  RBW:1000.000KHz VBW3000,000KHz SWT:AUt
Detector Rvis Detector v
Project 10505 Project 11N0sos
Mode 16 Mode ‘16
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1 gBuvim) Date: 20214204 o @Bavm) Dotr 20214204
1500 1504
1200 1200
g 100
1000 100
509 %0
209 809 PEAK 7
9 70d
w09 . s0q W
50.0 500N AT e
a0 a0
%04 504
204 204
100 104
ETREE D 76 D P L N R T O - E
Frecuency (o Freauency )
ste oschor-Y ste oacHD7-HY
Conditon PEAK_BE 78 3m HE_ANT_00066564 VERTICAL condton {PEAK_74 3m HF_ANT 00066504 VERTICAL
RBWH1000000KHz VBW:300000KHz SWTAuto RBW-1000 000K VEW:3000.000KHz SWTAuto
Detector Detector peak
roject project 1nasos
vode Mode ‘16
1 aBuvim) Dater 20211208 o dBuvim) Dot 20214204
1500 1504
1200 1200
g 100 3
100.0| as 100.0|
a0 s0q
w09 204
/
w09 | s0q I 1 o
%09 o %09 =
IO v
a0 P S U
%00 s0d
204 204
100 104
o B0 Ha T D o L R ¥ - E
Freauency (e reauency (s
e oachorHY site 0074y
Conditon WG_BE_54 3m HE_ANT_ 00066584 VERTICAL condton AVG 4 3m HF_ANT_000G6584 VERTICAL
RBWHL000000KH2 VBW00000KHz SWTAuto RBW-1000.000KHz VBW:3000.000KHz SWTAuto
Detector s Detector s
project 1n0sas project 1nasos
vode 6 Mode 1
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

site
Condition
Detector

Project
Mode

\G_BE_54 3m HE_ANT_00065584 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

<RMS
£ 1N0505
17

s N
800 200 PEAK 74|
500
o sttt dsrtssts hisp oo™ D I S it
00
P i e W AOOREE VI Rz SWEAD
Peak
a0
70.0| \W 70.0/
509 Py =
40.0) e 40,0 S i
0
00

+03CHO7-HY
AVG_54 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project £1N0505
Mode 17

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 2021-12.04

Avg.

209 PEAR_BE 74
700 \”
500 W'W 1
500
400
309
209
100
450 2440 7250, 7460, 270 2480 7%, 0
Frequency (WHz)
site :03CHO7-HY
Conditi PEAK_BE_74 3m HF_ANT 00066584 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KH2 SWT:AUL
Detector ipeak
Project “1n0s0s
Mode 7
1 (6Buvim) Date: 2021.12.04
1300
1200
100
v
1000
900
500 \/\
700
500
A AVG_BE 54
500 J\J\,«/‘/\/ﬁ p—
400
300
209
100
a0 2440 745, 2460, 2470 240, 7250, 50
Frequency (WHz)
ite £03CHOT-HY
Condition $AVG_BE_54 3m HE_ANT_00066584 HORIZONTAL
 RBW1000.000KHHz VBW:3000.000KHz SWT:Auto
Detector RS
Project <1nos0s
Mode 7

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

site
Condition
Detector

Project
Mode

\G_BE_54 3m HE_ANT_00066584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

<RMS
£ 1N0505
17

s om) oae 20211204 ot 0vm) oo 20211204
1309 1200
1209 1209
o9 N o
1009 . e
s00 v %0
209 809 PEAK 7
700 704
500 71 60|
PR | L Pe———————
500 Y, S EPE———— RO Sl
P aad
%09 300
209 209
109 100
R ST T 7 T R T |
roaveney Ut Heaionc i
ste oxcHor sie oscHo7Y
Condion 1 PEAKBE.74 5m HE_ANT_0DOGGSBA VERTICAL Conditon | PEAK.743m HE_ANT 00066584 VERTICAL
RO 000000k VBW:S000OOKH: SWTAUKO RBW: 1000000k VENE 3000 0Kz WA
betecor Detecor peak
oject broject inosos
Vode Vede I
Joim) b 20211204 ot 0m) oo 20211204
1309 1300
1209 1209
110.0| 110.0| 1
P!
1009 e
500 %00
s0d w09
700 H 70|
a0l /,N 0ol s
509 . 500 =
o
a0 o S U B
%09 300
209 20
109 100
D N E T N T N
Frsqveny o) reasency ()
oxcHo

+03CHO7-HY
AVG_S54 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

site
Condition

Detector <RMS
Project £1N0505
Mode 17

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021-12.04

PEAK_BE74|

1

430 2840, 250. 2460,
i

site

Detector
Project
Mode

2470,
requency (MHz)
+03CHO7-HY

+ PEAK_BE_74 3m HF_ANT_000G6584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2480, 290, 2500

Left blank

Avg.

A (@BuVim)

Date: 2021.12.04

AVG_BE_54|

430 2a40. 250, 260,

2470,
Frequency (MHz)
+03CHO7-HY

Condition +AVG_BE_54 3m HE_ANT_00066584 VERTICAL

Detector
Project

Mode

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

<RMS
£ 1N0505
17

2480, 2490, 250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 Horizontal

Fundamental

1 (6Buvim) Date: 2021-12.04 el (@Buvim) Date: 20211204
1300]
1200)
10,
1000]
90
PEAK BE 74| 809 PEAK 7
709 700
609 ) 60 >
s (USRS -
VO Y UL R R T
509 [ P
409 400]
300 300
200 200
109 100
460 2463.2465.2467.2469.2471,2473.2475. 2477.2470. 2481 2483 2485 2487 .2469.2401.2493.2495.2497. 2500 000 00, 1500 1700, 1900 2100 2300 2600, 2700, E
Freaquency (MHr) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL Condition +PEAK_7 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector +peak
Project Project +1Nos0s
Mode Mode 18
A (dBuVim) Date: 2021-12.04 el (@BuVim) Date: 20211204
1309 1300)
1200 1200)
1109 00 1
1009 1000)
904 909
500 800
709 700
609 \\«—V\ I VG BE 54| 09 VG 54
509 e 509 =
409 I - - PPy N SV RS ——_
300 i 300
200 | 200
109 | 109
460 2463.2465.2467 2460, 247124752475, 2471 2479, 24812483, 24912493, 24952457, 7500 000 300, 1500 1700 1900 2100 2300. 2500, 2700, E
Frequency (MHz) Freauency (MHD)

+03CHO7-HY
\G_BE_54 3m HE_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project £ 1N0505
Mode :18

Avg.

+03CHO7-HY
AVG_54 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project £1N0505
Mode 118

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Avg.

Frequency (MHz)
+03CHO7-HY

\G_BE_54 3m HE_ANT_00066584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project £ 1N0505
Mode :18

) @Bvim) Date: 2021.1204 el GBuvim) Date: 2021.1204
1300 1300)
1200 1200
T
ot t0g
1009 1004
900) 90|
oy N PR BE 74 800 PERK T
700) [N 704
50.0) ‘\\N‘, 0.0
pieaend S T
byt
500 e 500
400 400
300 304
200 204
100 100
160 2463 2465.2467 2460, 2471 2473 2475, 247 2479, 2481 2483248524871 2480, 2491 2493, 7405 2497, 2500 00 00 100 00 1900 7100 2300 200 200 E
Frequency (Hr) Frequency (Ha)
site 0acHo7-HY site <0acHo7-HY
Condition  PEAK_BE_74 3m HE_ANT_OD0G6584 VERTICAL Condition +PEAK_74 3m HF_ANT_000G5584 VERTICAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUtD RBW:1000.000KHz VEW:3000.000KHz SWT:AUto
Detector Detector <peak
project Project 11n0s0s
Mode Mode 18
) @Buvim) Date: 2021.1204 el GBuvim) Date: 20211204
1300 1304
1200 1200)
1100 1100 1
0o T 1000)
a0 N a0
300) 500
700) 704
o0 Avg B 54 60| A 54
500 e — 500 —
0 0 SO O O B 18 5 IR B S o
a9 ‘l P S S
300 \ 304
200 | 204
100 | 100
460 2463 2465.2467 2460, 2471 2475 2475, 2477 2479 2481 2485, 2491.2493.2495.2497. 2500 000 100 1500 1700 1900 2100 2300 200 2700 E

Frequency (HHz)
+03CHO7-HY

AVG_S54 3m HF_ANT_00066584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

site
Condition

Detector <RMS
Project £1N0505
Mode 118

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

A (@BuVim)

Avg.

oate: 2021-1203 J @Buvm) Date: 20211203
1300 1300
1200 1200
i
1100 o)
1000 1004
509 s0q|
309 504l e
109 700 :
a0 o0l L}
WJ T ——
509 EY
109 404
209 300
200 20
100 104
S0 793, 0. 7360, E 0 7 G0 ™o 100 moo 1o Zion B0 B0 200 300
Freuency () reauency (i)
se oacHo7-HY sie <oacHo7-HY
Condition PEAK_BE_743m HE_ANT_00066564 HORIZONTAL Conditon PEAK_74 3m HE_ANT 0006554 HORIZONTAL
RBWFL006.000KHz VBW:3000.000KHE SWTAUto RBW-1000.000KH2 VBW:3000.000KHZ SWTAUto
Detector ipeak Detector peak
Project {an0s0s Project 1nosos
Mode i Mode P
) gBovim) Date: 20211203 o Date: 20211203
1300 1300
1200 120
1100 o)
1000 ] 1004
309 50|
a0 50|
700 704
609 609 AVG 54
500 - s0q]
0 o U
209 200
20 20
10 104
S0 7520 B0 7560, 760, 0 7 o oo 10 oo 1o Zion B 206 2700 300
Freuency () Froguency (M)
site oaco7HY sie <oacHo7HY
Condition  AVG_BE_S43m HE_ANT_00066564 HORIZONTAL Conditon $AVG._543m HE_ANT_00066564 HORIZONTAL
 RBW-L000,000KHz VBWS3000,000KHE SWTAUo  RBWEL000.000KH VBW:3000.000KHZ SWTAUto
Detector s Detector ‘Rws
Project {anosos project 1nosos
Vode oy Mode ‘@

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D10 of D92



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

209 809 PEAK 7
500 M“/ 60|
" : ! S S =
. !
|
!

A, R

‘

909 fua 500
" =
.

R A

TEL : 886-3-327-3456 Page Number : D11 of D92
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

2360,
Frequency (MHz)
+03CHO7-HY

\G_BE_54 3m HE_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project £ 1N0505
Mode a2

o
209 809 PEAK 7
700 700| j
- ‘ v n i
50.0/ 50,0 A e
-
A Ao TN sz
Peak
100.0| - 100.0|
o
o — 609 : .
50. Ot e A =
mo-—www.mmmwwm
-
o

Frequency (HHz)
+03CHO7-HY

AVG_54 3m HF_ANT_00066584 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Detector <RMS
Project +1N0505
Mode a2

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: D12 of D92



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2021-12.03

b
1100) i

X,

T

B

Mo

PEAK_BE74|

4
gl

site

430 2840, 250. 2460, 2470,

Frequency (MHz)

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL
R

+ RBW:1000.000KH2 VBW:3000.000KHz SWTA!

Detector
Project
Mode

2480, 290, 2500

Left blank

Avg.

A (@BuVim)

Date: 2021-12.03

700 \MM“\\
500 | AVG_BE 54|
509 R ———
400 e
300
200
109
430 2a40. 250, 260, 2470, 2480, 2490, 250
Frequency (MHz)
ite +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :AMS
Project +1N0ss
Mode a2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D92



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

wd 7
800 200 PERK 74
wd )
50.0] by 50,0 waomplym bt s tmenn oA A
s
AN oo a0
wd
70.0| s 700
600) /// 609 o
b - ——
o I DR S N S
s
g
oo o s Ao

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2021-12.03

e

e

—|

site

Detector
Project
Mode

430 2840,

+03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_000G6584 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2460, 2470, 2480, 290, 2500
Frequency (MHz)

Left Blank

Avg.

A (@BuVim)

Date: 2021-12.03

.\\%\\ AVG_BE 54

ER 1

Condition
Detector
Project

Mode

430 2a40.
+03CHO7-HY
+AVG_BE_54 3m HE_ANT_00066584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

<RMS
£ 1N0505
a2

260,

2470, 2480, 2490, 250
Frequency (MHz)

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1INO505C

) By bate 20211203 - Date 202112603
1300 1300
1200 1200
10 0
B
100 1000
200 s0q)
209 PR BE 74 800 PERK T
700) WMW 704
00l iy o0l
Pttt o P e e e | e b hdn|
500) [ S I ———
100 a0
300 300
200 200
100 100
50 2453 2465 2467 2450 247R 24T 475 2477 2475 2057 2485 2485 2457 2438 2491 2453 24552097, 3500 L R BN =N = T E
Heauones (i) Freauency (Ha)
site oscroT v sie saacHo7Hy
Conditon {PEAK_BE 74 3m HE_ANT 00066564 HORIZONTAL Condition {PEAK 78.3m HF_ANT 00065584 HORIZONTAL
RW:1000.000KHz VBW:3000.000KHz SWTAUto RBW:100.000KHz VEW:3000.000KHz SWTiAuto
Detector Detector pesk
project Project anosos
Vode Vode )
) aBovim) bate 20211203 i uvm) vate 20211203
130 1300
1200 1200
10 10
.
1000]mrre 1000
909 T 909
a00) s00)
700 700
600 et g B 54 509l A5 54
500 MMMW‘W - -
400
300
200 200)
100 100
50 2453 24652457 2468 DATR 4TS 2475 AT TS TASTIAES A AT, 7500 w0 w0 e w0 T 7o 7o 70 e E
Heauency () Freqvency ()
site oscroTHY sie oacHo7HY
Conditon \G_BE 543 HE_ANT 00066564 HORIZONTAL Condition AVG 54 3m HF_ANT_ 00065584 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KIHz SWTAuto  RBWE1000.000KHz VBW:3000.000KlHz SWTiAuto
Detector s Detector aws
projoct 1nosos Project inosos
Vode . Vode :43

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: D16 of D92



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Avg.

site +03CHO7-HY
Condition

\G_BE_54 3m HE_ANT_00066584 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector <RMS
Project £ 1N0505
Mode a3

+03CHO7-HY
AVG_S54 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:AUto

site
Condition

Detector <RMS
Project £1N0505
Mode a3

e
po ™,
209 PEAK BE 74| s PEAK 7
9 % bbb ssd o e b i
) o, | T
509 o = L A e
-
A A oA TN
:
ol
]
90| "\ 00|
600 R = . ‘AvVG_BE 54| 609 AVG 54
500 et 1 e =04 D S————— e A
-
o

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2021-12-14. ) (@Buvim) Date: 20211214

1300
1200
o
1000

904
PEAK 74 80 PEAK 74
700

G 5 609 AVG54

300]
200)
100

4000 6000, 8000, 10000, 1
i

2000, 14000, 16000, 18000, 20000. 22000 25000 000 4000. 6000, G000 10000 12000. 14000. 16000. 18000, Z0000. 22000. 25000
requency (Mz) Frequency (MHz)
site +03CHO7-HY

*PEAK_74 3m HF_ANT_00066584 HORIZONTAL Condition *PEAK_74 3m HF_ANT_00066584 VERTICAL
k or

Detect +Peak
Project +1N0S05
Mode 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D18 of D92

Report No. : FR1INO505C




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

A (@Buvim)

Date: 2021-12.14.

PERR 74|

VG 54|

r

T
|
|

|

000

4000 6000, 8000, 10000. 12000 14000. 15000, 18000 20000 22000 25000
Frequency

+03CHO7-HY

+PEAK_74 3m HF_ANT_00065584 HORIZONTAL
+Peak

*1N0s05
17

el (dBuvim)

Date: 20211214

1300
1200
o)
1000
904
S0

PERK 74

700]
600]

AV 54|

50
40
304
200
100

site

Condition
Detector

Project
Mode

000

+03CHO7-HY

£1N0S05
17

4000, 6000, 8000. 10000. 12000 14000. 16000 18000 20000,
Frequency (MHz)

+PEAK_74 3m HF_ANT_00066584 VERTICAL
eak

22000,

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2021-12.14.

PERR 74|

VG 54|

000

4000 6000, 8000, 10000. 12000 14000. 15000 18000 20000 22000 25000
Frequency (MH2)

+03CHO7-HY

+PEAK_74 3m HF_ANT_00065584 HORIZONTAL
+Peak

*1N0s05
i18

el (dBuvim) Date: 20211244

1300
1200
o)
1000
904
S0

PERK 74

700]
600]

AV 54|

50
40
304
200
100

000 4000. G000, 8000, 10000 12000. 14000. 16000, 18000. 20000, 22000.
Fre

site

Condition
Detector

Project
Mode

requency (MHz)
+03CHO7-HY
+PEAK_74 3m HF_ANT_00066584 VERTICAL
eak

£1N0S05
118

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2021-12-14. ) (@Buvim) Date: 20211214

1300
1200
o
1000

904
PEAK 74 80 PEAK 74
700

G 5 609 AVG54

504
400
304
200
100

4000 6000, 8000, 10000, 1
i

2000, 14000, 16000, 18000, 20000. 22000 25000 000 4000 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000. 25000
requency (Mz) Frequency (MHz)

site +03CHO7-HY

*PEAK_74 3m HF_ANT_00066584 HORIZONTAL Condition *PEAK_74 3m HF_ANT_00066584 VERTICAL
k or

Detect +Peak
Project +1N0S05
Mode a1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D21 of D92

Report No. : FR1INO505C




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2021-12.14.

PERR 74|

VG 54|

000

4000 6000, 8000, 10000. 12000 14000. 15000 18000 20000 22000 25000
Frequenc

+03CHO7-HY

y (z)

+PEAK_74 3m HF_ANT_00065584 HORIZONTAL
+Peak

*1N0s0s
a2

el (dBuvim)

Date: 20211214

1300
1200
o)
1000
904
S0

PERK 74

700]
600]

AV 54|

50
40
304
200
100

site

Condition
Detector

Project
Mode

000

+03CHO7-HY

+1N0505
a2

4000 6000, 8000, 10000, 12000 14000 16000. 1000, 20000 22000,
Frequency (MHz)

+PEAK_74 3m HF_ANT_00066584 VERTICAL
eak

2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20214214

PERR 74|

VG 54|

000

4000 6000. 8000, 10000. 12000 14000. 16000 18000 20000 22000. 25000
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)
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2.4GHz 2400~2483.5MHz
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FCC RADIO TEST REPORT

Report No.

: FRINO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CHO1 2412MHz
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CHO1 2412MHz
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Date: 2021-12.07

310 2320,

site
Condition

2360, 2580, 2200, 215
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CHO6 2437MHz - R
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CHO6 2437MHz - R
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CH11 2462MHz
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition + PEAK_BE_74 3m HF_ANT 00066584 VERTICAL Condition +PEAK 7 3m HF_ANT_00066584 VERTICAL
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Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Partial 106/54 CH11 2462MHz
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 RBW:1000.000KH VEW:3000.000KHz SWT:AUto +RBW:1000.000Kz VEW:3000.000KHz SWTAUto
Detector peak Detector
project +1N0505 profect +1n0s0
i Date: 20211247 —— Dater 20211247
1300 1300
1200 1200
1100 100
1
1000 i 1000
300 50
700 \\\ 709
0. o I ‘AVG_BE 54| L i 6 54
500 R T s —— =
S R - — - B
w9 Doy N U S ——
200 209
200 200
100 100
150 2463 2455 24672460 2471 TATS 24T ST TATO T 20T o 7500 L T = N R T M T N E
Froquency (ir) Froauency (WHz)
sie 0ackor-H site <030H07-HY
Conditon $AVG_BE _54 3m HF_ANT_00066564 HORIZONTAL Condition $AVG_54 3m HF_ANT_00066564 HORIZONTAL
 RBWL1000.000KHz VBWi3000.000KHz SWT:AUto RBW:1000,000KHz VBW:3000.000KHz SWTAUt
Detector v petector +Ruis
project +1N0505 profect 11n0s0s

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

1+2 Vertical Fundamental

1 (@Buvim) Date: 20214217 el (dBuVim) Date: 20211247
1300) 1300

1200) 1200

100 t 0| 1

10001 100

900) 90|

809 PEAK_BE_74 809 PERK 74

9 70d I
609 g g 509 | -
s00

500 s s AP

ws
P i Fensrc i
Condson P B 75 e AT s veRTIAL e ——
R0 s TNt oo WAt R oo VS0 WA
1509 509
2
o
609 AV BE 54| 00 I AVG 54
0 e
S5 o s e e R
P i s
RS dno oW 0 WAt Ao iR VBN 0 A
oeecor v oeecer s
o ines Fo

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

o~ Date: 20211215 ) @wavim) Date: 20211246
1300 1300
1200 1200
100 0] "
1009 /wwwww 1000|
900 509
700 o buder 704 ) X
o 1 .
[ E———r—
P T PRSP e I
400 400
300 300
200 204
100 109
0TS0, D 760, 7560, 700, s PO G0 w00 00 w06 a0 N T TN S
Frequency (Hr) Freauency (H:)
03cHO7-HY <030H07-HY
Conditon PEAK_BE 74 3m HF_ANT_00066584 HORIZONTAL Condition PEAK_78 3m HE_ANT_00066584 HORIZONTAL
 RBW:100,000KHz VBW:3000.000K Hz SWTiAuto  RBW:1000,000KiHz VEW:3000.000KHz SWTiAuto
Detector peak Detector
Prolect £ 1N0505 prolect £1n0s05
) @ouvim) Date: 20711210 ) @wavim) Date: 20211216
1300 1300
1200 1200
1100 0]
1000 1000 4
900 ey 509
300 400
700 700
500 60 | E
500 = 504
(SO ST PO U i S pe— |
400 40
300 300
200 209
100 109
S0z, 7540 760, 7560, 00, D PO G0 W00 00 00 W80 7o Z00 | 700 700, EC
Freaquency (He) Frequency (H:)
site - 0scHo7-HY site <030H07-HY
Conditon £ AVG_BE 54 3m HF_ANT_00066564 HORIZONTAL Condition $AVG_54 3m HF_ANT_00066564 HORIZONTAL
 RBW-1000,000KHz VBWA3000,000K Hz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector <Rws Detector <Ruis
Proiect 180505 protect +1n0s0s

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-12-16

1000)
900)

b T
by %MM%MW

PEAK_BE_74

TR

430 2840, 250, 2450, 70,
Froquency (1Hz)
site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
+Peak

Project +1N0s05

2480,

290, 2500

Left blank

Avg.

A (@Buvim)

Date: 20211216

o0/~
300)
700
600)

o AVG_BE 54|
500 DR
400) 1
300
200
109

430 2840, 250, 2450, 2470, 2480, 290, 2500

Frequency (Hz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector :RMS
Project +1N0s0s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

1+2

Vertical

Fundamental

1 (@Buvim)

Date: 2021-12-16

snpfnndenabituis ot et lop

FE=E

3102520,

site
Condition

2340, 2360,

2380, 200, 2420, 2440, 24
Froquency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2021-12-16

1300
1200
o)
1000
904
50
704
60

400
304
200
100

1

l PERK 74

I ———

site
Condition

000 300 1500, 700, 1900, 2100, 2300,
Froquency (Hz)

+03CHO7-HY

+PEAK_73 3m HF_ANT 00066534 VERTICAL

*RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO

2500 2700, E

Avg.

Detector +Peak Detector
Project 1N0sos Project +1N0505
A (@Buvim) Date: 20211216 el (dBuVim) Date: 20211216
1300) 1300
1200) 1200
1100 0|
1000) 1000 T
900) ot 900
300) s00)
700 700]
600 o AVG 54
i S N SV O —
400
300
200 200)
109 100]
3102320, 2340, 2360, 2380, 200, 2420, 2840, 24 000 300 1500 700, 1s00. 2100, 2300 2500,  Z700. E
Frequency (Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00065584 VERTICAL Condition +AVG_54 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto +RBW:1000.000KHz VBW:3000.000KHz SWT:AULD
Detector :RMS Detector (RMS
Project +1N0s0s Project +1N0S05

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

1+2

Fundamental

Peak

Vertical
\MWWM%
Pt

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

+1N0s05

Left blank

Avg.

ESSE

e

2840, 250, 2

50, 2470,
Frequency (Hz)

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00065584 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
:RMS

+1N0s05

2480,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 (@Buvim)

Avg.

Date: 20211216 o1 0Buvim) Date: 20211216
1300 1300
1200 1200)
109 1100 ¥
1000 e 1000
900) 500
300) 804 1 seicr
70,0 WM 00| f
500 ¥a 600 |
p——
50,0 bt i s, o P! S O AP sevene R SR S L
400 400
300) 304
200 200
100 100
S0720. 7240 0. gy a0, . Za40. 78 G0 00 iS00 ob a0 Zion 200 200 700, E
Froquency (ie) Frequency (HHz)
site 0acHo7-HY site <0acHo7HY
Condition  PEAK_BE_74 3m HF_ANT_0D0G6554 HORIZONTAL Condition +PEAK 73 3m HF_ANT_00065584 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector 1peak Detector
Project $1N0sos Profect +1Nosos
) @B Date: 20211216 el GBuvim) Dote: 20211216
1300 1300)
1200 1200
1109 1100
1009 1004 4
200) SUU a0 [4
300 500 1
700) 704
500) 600 )
500 s00) =
PSS NS SRRSO SOOI A e
400 O N U S
300 304
200 200
100 100
S0z 740, 0. 700 70, . Ta40. 78 G0 w00 00 ob a0 700 Z00 | 200 700, E
Frequency (WHe) Frequency (MHa)
site 0acHo7-HY site <acHo7-HY
Condition £ AVG_BE_54 3m HF_ANT_000G6584 HORIZONTAL Condition +AVG_S4 3m HF_ANT_00065564 HORIZONTAL
 RBW:1000.000KHz VBWE3000.000KHz SWT:AUD  RBW-1000.000KHz VBW:3000.000KHz SWT:AUto
Detector iRS Detector iRMS
Project 1N0sos Profect +1Nosos

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-12-16

1000) VWWMM\/M""“\

PEAK_BE_74

70d WWMMMM

R——

430 2840, 250, 2450, 70, 2480,
Froquency (1Hz)

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto

+Peak

Project +1N0s05

290, 2500

Left blank

Avg.

A (@Buvim)

Date: 20211216

AVG_BE 54|
Y D L
400)
300
200
109
430 2840, 250, 2450, 2470, 2480, 290, 2500
Frequency (Hz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :RMS
Project +1N0s0s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

) @Buvimy Date: 20211216 e Date: 20211216
1300 1300
1200 1200
1100 1100
1000 1000
900 ot 900
300 900 SRk
700 709
.
600 bl 600
oAb
50,0/t ittt s gesisctpbielpudo Y S R PPN SO PN o it
100 400 1
300 209
200 200
100 100
ST, Fro = 750, 700, P EORT: L O TR N N E
Froquency (i) Froquency (iH:)
site <0acho7-H site <030H07-HY
Conditon  PEAK_BE _74 3m HF_ANT_00066584 VERTICAL Condition PEAK_78 3m HF_ANT 00066584 VERTICAL
 RBW:1000.000KH VBW:3000.000KHz SWT:AUto +RBW:1000.000Kz VEW:3000.000K Hz SWTAUto
Detector peak Detector
Profect 10505 Project +1Nosos
) @wuvimy Date: 20211216 o aBavim) Dote: 20211246
1300 1300
1200 1200
1100 100
1000 1000
90.0] et 90.0/ 1
80.0f S 80.0/ T
700 709 |
500 604 | s
500 puret e 500] —
S S SO N B— PR R———
w9 O O SO e
200 209
200 200
100 100
ST, Ero T 0. 700, Tz ETOT: G0 W00 w00 oo W00 7o B0 06 700, E
froquency () Froquency (H:)
sie 0ackor-H site <030H07-HY
Conditon {AVG_BE 54 3m HF_ANT_00066584 VERTICAL Condition $AVG_54 3m HF_ANT_00066584 VERTICAL
 RBWL1000.000KHz VBWi3000.000KHz SWTAUto RBW:1000,000KHz VBW:3000.000KHz SWTAUto
Detector v petector +Ruis
Project 10505 Project +1Nosos

TEL : 886-3-327-3456 Page Number : D66 of D92
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

1+2

Vertical Fundamental

Peak

1 (@Buvim)

Date: 2021-12-16

1000) e

900 P

1

W PEAK_BE_74
A ey

430 2840, 250,

site +03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

Project +1N0s05

2460, 2480, 290, 2500

3 70,
Froquency (1Hz)

Left blank

Avg.

A (@Buvim)

Date: 20211216

xa:mw/w“w“"“\

700
600 AVG_BE 54|
500 ||
400)

300

200

109

430 2840, 250, 2450, 2470, 2480, 290, 2500
Frequency (Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00065584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
Detector :RMS
Project +1N0s0s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

1+2 Horizontal Fundamental

1 (@Buvim) Date: 2021-12.07 el (dBuVim) Date: 20211207
1300) 1300
1200) 1200
1100 0|
1000) ™ 1000
900) 90|
300) s00) e
700 700
600) 60.0]
e et s M
St 50,0 A A
400) 400
300) 300
200 200]
109 100
3102520, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300 1500 700 1s00. 2100, 2300 2500.  Z700. E
Froquency (1Hz) Froquency (Hz)
site +03CHO7-HY ite +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO
Detector +Peak Detector +Peak
Project roject +1N0505
A (@Buvim) Date: 202142.07 el (dBuVim) Date: 20211207
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
300) s00)
700 700]
600) 60| A
500 it s00] —
T — D R S
400 40,0 i
300 300
200 200)
109 100]
3102320, 2340, 2360, 2380, 200, 2420, 2840, 24 000 300 1500 700 1%00. 2100, 2300 2500.  Z700. E
Frequency (Hz) Frequency (MHz)
site 3CHO7-HY site o3cHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00065584 HORIZONTAL Condition +AVG_54 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
Detector MS Detector (RMS
Project +1N0s0s Project +1N0S05

Avg.

TEL : 886-3-327-3456
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 2021-12.07

B

barvigtourivrasng

PEAK_BE_74

2840,

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
+Peak

+1N0s05

250, 3 70,
Froquency (1Hz)

2480,

290, 2500

Left blank

Avg.

Date: 2021-12.07

E===

e

\

AVG_BE 54|

N

2840,

+03CHO7-HY
+ AVG_BE_54 3m HF_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
:RMS

+1N0s05

250, 50, 2470,
Frequency (Hz)

2480,

290, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

1+2 Vertical Fundamental

1 (@Buvim) Date: 2021-12.07 el (dBuVim) Date: 20211207
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) < 90|
300) s00) e
70,0 00| L
600) T 60.0]
e hostd | orasoterirwiatoted
500 0.0 g
400) 400
300) 300
200 200]
109 100
3102520, 2340, 2360, 380, 200, 2420, 2440, 24 000 300 1500 700 1s00. 2100, 2300 2500.  Z700. E
Froquency (1Hz) Froquency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL Condition +PEAK_73 3m HF_ANT 00066534 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO
Detector +Peak Detector
Project +1N0s05 Project +1N0505
A (@Buvim) Date: 202142.07 el (dBuVim) Date: 20211207
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
e
300) s00)
700 700]
600) 60| A
500 . s00] —
400 400 e
300 300
200 200)
109 100]
3102320, 2340, 2360, 2580, 200, 2420, 2840, 24 000 300 1500 700 1%00. 2100, 2300 2500.  Z700. E
Frequency (Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00065584 VERTICAL Condition +AVG_54 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto +RBW:1000.000KHz VBW:3000.000KHz SWT:AULD
Detector :RMS Detector (RMS
Project +1N0s0s Project +1N0S05

Avg.

TEL : 886-3-327-3456 Page Number : D70 of D92
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

1+2

Vertical Fundamental

Peak

Date: 2021-12.07

o
At e

\“ PEAK B 74
el

T

+PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

2460,

3 70, 2480, 290, 2500
Froquency (1Hz)

Left blank

Avg.

Date: 2021-12.07

Mw‘*"’\/w =
F' G BE 54
S R

+AVG_BE_54 3m HF_ANT_00065584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto

2 2480, 290, 2500

50, 2470,
Frequency (Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

Avg.

) (@Buvim) Date: 20211247 ) @wavim) Date: 20211217
1300 1304
1200 1200)
1100 1100 1
o
1000 { 1004
g f wd
w09 w09 i PERK 78
700 704
500 7 600
. S ———"
500) T Smem———ttlee
400 400
300 304
200) 204
100 100
507320, 740 7500, 7300 Za00. a0 2440, 245 000 100 100 1700 1900 zi00. 2300 EC
Freauency (WHz) Freauency (H:)
site 03cHoO7-HY site <03cH0-HY
Condition  PEAK_BE_74 3m HE_ANT_00066584 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00066554 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWT:Auto +RBW1000.000KHz VEW:3000.000KHz SWT:Auto
Detector <peak Detector +peak
prolect 1N0sos Prolect “1nosos
) (@Buvim) Date: 20211247 ) (@Bavim) Date: 20211217
1300 1304)
1200 1200)
1109 1100
|
1000 1004
900) 904
300 800
700 \w 700
W
500 ‘“"‘M 609 ) )
50 509 L A ——
iy S e S— o S SRR U M =
300 300
200 204
100 100
07920, 7540 7500, 700, Za00. . 2440, 245 G0 100 10 700 1900 zi00. 2300 EC
Frequency (WHe) Frequency (HH:)
site 03CHOT-HY site <03cHo-HY
Condition $AVG_BE_54 3m HE_ANT_00066584 HORIZONTAL Condition $AVG_S4 3m HF_ANT_00066554 HORIZONTAL
 RBW:1000.000KHz VBWE2000.000KHz SWTiAuto RBW:1000,000KHz VBW:3000.000KHz SWTiAUto
Detector v Detector v
Prolect {N0s0s Prolect {1n0sos

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-12-17

PEAK_BE 74

.
e

site

410 2420, 2430 240 2450 2460
Frequency (1MHz)

+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL

Detector

+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
+Peak

Project +1N0s05

270,

2480,

290, 2500

Left blank

Avg.

1 @Buvim)

Date: 20211217

=

600 VG BE 54
500
400)
300
200
109
410 2420, 2430 240 2450 2460 2470, 24s0. 2490, 2500
Frequency (Hz)
site +03CHO7-HY
Condition + AVG_BE_54 3m HF_ANT_00065584 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :RMS
Project +1N0s0s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

1+2 Vertical Fundamental

= oz —_—— Y
o wad

1o 1

oo - )

100.0| = 100.0f

o iy

w09 M, w0g -

700 700

1
600) 60.0] o
500 0.0 AT

400

300) 300

200 200]

109 100

3102520, 2340, 2360, 2380, 200, 2420, 2440, 24 000 300 1500 700 1s00. 2100, 2300 2500,  Z700. E
Froquency (1Hz) Froquency (Hz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL Condition +PEAK_73 3m HF_ANT 00066534 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto *RBW:1000.000KHz VBW:3000.000KHz SWT:AUtO
Detector +Peak Detector
Project +1N0s05 Project +1N0505
A (@Buvim) Date: 20214217 el (dBuVim) Date: 20211247

1300) 1300
1200) 1200
1100 0|
1000) 1000 §

o
20 : = ]

RN A
400 P U S S
300 300
200 200)
109 100]
3102320, 2340, 2360, 2580, 200, 2420, 2840, 24 000 300 1500 700, 1s00. 2100, 2300 2500,  Z700. E
Frequency (Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00065584 VERTICAL Condition +AVG_54 3m HF_ANT_00066584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto +RBW:1000.000KHz VBW:3000.000KHz SWT:AULD
Detector :RMS Detector (RMS
Project +1N0s0s Project +1N0S05

Avg.

TEL : 886-3-327-3456 Page Number : D74 of D92
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

1+2

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 2021-12-17

PEAK_BE 74

.

site

410 2420, 2430, 240, 2450 2460 2470, 2480,
Frequency (1MHz)
+03CHO7-HY

Condition +PEAK_BE_74 3m HF_ANT_000GG524 VERTICAL

Detector

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

Project +1N0s05

Left blank

Avg.

1 @Buvim)

Date: 20211217

=
MW

VG BE 54

site

Condi

410 2420, 2430 240, 2450 2460 2470 2480,
Frequency (Hz)
+03CHO7-HY
tion +AVG_BE_54 3m HF_ANT_00065584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto

Detector :RMS
Project +1N0s0s

2490, 0

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

) (@suvimy Date: 20211247 e Date: 20211247
1300 1300
1200 1200
1100 1100
100.0| = 100.0f
900 500
w00 e 209 veakc i
700 ’p"“ 700 W«J
500 600
ot y—
s00) L T —
100 400
300 209
200 200
100 100
510 ) R T R TSR 7Y L O TR N M) E
Froquency (r) Froquency (iH:)
site <0acho7-H site <030H07-HY
Conditon  PEAK_BE_74 3m HF_ANT_00066564 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00066564 HORIZONTAL
 RBW:1000.000KH VEW:3000.000KHz SWT:AUto +RBW:1000.000Kz VEW:3000.000KHz SWTAUto
Detector peak Detector
Profect 1noses Project +1Nosos
) @wuvimy Date: 20211247 o aBavim) Date: 20211247
1300 1300
1200 1200
1100 100
1000 1000
900 500
300 50
700 709
500 604 s
" £ —— "
09 o S S P
200 209
200 200
100 100
50 T meo  me gon  mm gwe 3weam L T = N R T M T N E
Froquency (ir) Froquency (H:)
sie 0ackor-H site <030H07-HY
Conditon $AVG_BE _54 3m HF_ANT_00066564 HORIZONTAL Condition $AVG_54 3m HF_ANT_00066564 HORIZONTAL
 RBWL1000.000KHz VBWi3000.000KHz SWT:AUto RBW:1000,000KHz VBW:3000.000KHz SWTAUt
Detector v petector +Ruis
Project 10505 Project +1Nosos
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-12-17

il

s
v
i [ peni_oe 7al
7 m/’*”‘””

1
it b

A0 2420, 2430, 2440,

site +03CHO7-HY

250, 2460 2470 24s0. 2490, 2500

Frequency (1MHz)

Condition +PEAK_BE_74 3m HF_ANT_00066584 HORIZONTAL

Detector
Project +1N0s05

+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
+Peak

Left blank

Avg.

1 @Buvim)

Date: 20211217

600 W \u\“w v BE 54
500
bt s SO
109
209
209
100
w0 2 amo awo e Zieo  awo 7 2 20
Froquency (He)
stte oacHor-HY
Condition £ AVG_BE_543m HE_ANT_00066564 HORIZONTAL
 RBW1000.000KHz VBWE3000.000KHE SWTAULo
Detector s
project +1N0505

Left blank
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

1+2

Vertical

Fundamental

Avg.

p—— Date 20211247 P Dot 20711247
1300 130
1200 120
1100 o)
1000 ] 1000
900) / 500
a0 50l i
709 704 i
s00 600 -
B P
s00f Y P VLS
109 404
309 304
209 200
100 10
= B T : T wm o meam oo o0 W0 oo 1o o6 Bon 0L 2700 3
rouoncy (1H2) Freguancy (Hh)
site oacHo7 Y site soacHor Y
Condition {PEAK_BE_743m HE_ANT_ 00066564 VERTICAL Conditon £ PEAK_743m HE_ANT 00066564 VERTICAL
 RBWEL00D.000KHz VBW3000.000KHE SWTAUto RBWE1000.000KH2 VBW:3000.000KHZ SWTAUt
Detector peak Detector
proiect nosos proiect anes0s
p—— oot 20211217 e o) Dot 20211247
1300 1300
1200 120
1100 o)
1000 1000
90.0] T 90.0f
a0 s04)
700 704
o0 o0l —
500 | 09 e R—
0 o N I N A
209 304
209 200
100 104
= ) Gio W0 W0 oo 10 o6 B6 206 2700 3
requency (1H2) Freauancy (Hha)
stte oacHor-HY sie soacHorHy
Condition £ AVG_BE_543m HE_ANT_00066564 VERTICAL Conditon £AVG._54 3m HF_ANT_00066584 VERTICAL
 RBW1000.000KHz VBWE3000.000KHE SWTAUL  RBWE1000.000KH VBW:3000.000KHE SWTAUL
Detector s Detector “Rws
proiect 1 1n0sos proiect {an0s0s
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

1+2

Vertical Fundamental

Peak

1 (@Buvim)

Date: 2021-12-17

1300
1200
1100
1000
900
500
700
600
500
400
300
209
109

fEas

———"ri

i

Mool

site

Condition

Detector
Project

A0 2420,

230,

+03CHO7-HY

+PEAK_BE_733m
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

+1N0s05

i, 2450, adeo. 2470 2480 24%0. 2500
Frequency (1MHz)

HF_ANT 00066524 VERTICAL

Left blank

Avg.

1 @Buvim)

Date: 20211217

-
M[ e 51
o ;

site
Condi

Detector
Project

A0 2420,

2%,

+03CHO7-HY

tion

+AVG_BE_54 3m HF_ANT_00065584 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWTAuto
:RMS

+1N0s05

240, 2450 2460 2470 2480 24%. 2500
Frequency (Hz)

Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 20211214 ) (@Buvim) Date: 20211214

1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
609 VG 54 609 AV 5
500 1 500] - 1
400) 400 i
309 300
200 200)
100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000, 250

Frequency (MHz) Frequency ()

site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00065584 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00066584 VERTICAL
Detector <RMS Detector :RMS
Project +1N0s05 project +1N0S05
Mode 126 Mode 2

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

1 (@Buvim) Date: 20211214 el (dBuVim) Date: 20211214
1300) 1300
1200) 1200
1100) 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
700 700
600 AVG 54 609 AVG 54
Z 3

500 . i s00] . = i
400) ! 400
300) l 300]
200 200]
109 100

000 4000, 6000, 8000. 10000. 12000 14000. 16000, 13000, 20000 22000. 25000 000 4000, G000, 8000 10000 12000. 14000, 16000 18000, Z0000. 22000. 25000

Frequency (MHz) Froquency (MHz)

sits +03CHO7-HY site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00065584 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00066584 VERTICAL
Detector “RMS Detector “RMS
Project +1N0s05 Project +1N0S05
Mode 27 Mode 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2021-12-14.

PERK 74

AVG 54

000

Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 120
i

00, 14000 16000. 18000, 20000. 22000 25000

requency (Hz)

+03CHO7-HY

+PEAK_74 3m HF_ANT_00065584 HORIZONTAL

“RMS
£ 1N0s05
28

el (dBuVim)

Date: 20211214

1300
1200
o)
1000
90
S0

PERK 74

700
60.0]

AVG 54

50
400
304
200
100

site

Condition
Detector

Project
Mode

000 4000,

5000, 8000, 10000. 12000 14000. 16000, 18000 20000. 22000.
Froquency (MHz)

+03CHO7-HY

+PEAK_73 3m HF_ANT_00066584 VERTICAL
“RMS

+1N0S05
:28

25000
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 2021-12-14. ) (@Buvim) Date: 20211214

1300) 1300
1200) 1200
110 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
609 VG 54 609 AV 5
500 T B 500] B R
400) 400 i
309 300
200 200)
100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000. 250

Frequency (MHz) Frequency ()

site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00066584 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00066584 VERTICAL
Detector <RMS Detector :RMS
Project +1N0505 project +1N0S05
ode 130 Mode 130

Peak

Avg.
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 20211214 el (dBuVim)

Date: 20211214

1300
1200
o)
1000

90

PERK 74 809

PERK 74

700

AVG 54 09

AVG 54

B s00]
4 400
300]
200]
100

4000 6000, 8000, 10000, 1
i

2000, 14000, 16000, 18000, 20000. 22000 25000 000 4000 G000, 8000, 10000, 12000. 14000
requency (Hz) Froquency (MHz)

+03CHO7-HY site +03CHO7-HY
+PEAK_74 3m HF_ANT_00065584 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00066584 VERTICAL
“RMS Detector “RMS

+1N0s05 Project +1N0S05

32 Mode 32

25000
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FCC RADIO TEST REPORT

Report No. : FR1INO505C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 20211214 el (dBuVim)

Date: 20211214

1300
1200
o)
1000

90

PERK 74 809

PERK 74

700

AVG 54 09

AVG 54

3 50 T
400
304
200
100

4000 6000, 8000, 10000. 12000 14000, 16000, 18000 20000 22000. 25000 000 4000, G000, 8000 10000, 120
Frea Freq

site +03CHO7-HY

+PEAK_74 3m HF_ANT_00065584 HORIZONTAL Condition +PEAK_73 3m HF_ANT_00066584 VERTICAL

Detector “RMS
Project +1N0S05
Mode 32

25000
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Full (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full LF

1+2

Horizontal

Vertical

QP/
Peak

Date: 2021-12.21 ) @Buvim) Date: 20211221
743 73|
6 e
529 629
574 w 514 -
514 514
457 457
00— 00—
3
13 3 g 343 5 3
25 el 3 s WWMM‘
229 i 229 /\/ WWM
11|W i’
a4 4
57 57
0 10 a0 0. 400 500, 70 w0 w0 1000 0 0. 20 36 400 500 60 700 a0 900,
Frequency (MHz) Freauency (MHD)

£03CHOT-HY it o

£QP 3m LE-ANT-35415(6) HORIZONTAL ondition

peak

+1N0s05
:52

+1N0S05
52

3CHO7-HY
£QP 3m LF-ANT-35419(6) VERTICAL
+Peak

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

<Sample 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2021.12.21 ) (@Buvim) Date: 20211221
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
609 VG 54 609 AV 5
s 3

s00) . 500] -
400) 400
309 300
200 200)
100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000 250

Frequency (MHz) Frequency ()

site £03CHO7-HY site £03CHO7-HY
Condition +PEAK_74 3m HE_ANT_00065584 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00066584 VERTICAL
Detects s Detect s
Project +1N0s05 project +1N0S05
Mode 37 Mode 137

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1INO505C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

o~ Date: 20211221 ) @wavim) Date: 20211221
1300 1300
1200 1200
1100 0]
o
Pt
1000 1009
900 909
09 PEAK BE 74 w09 PERK 74
700 AT 709
500 Wby 604
e S Y s e s
500 I vt T Pes——L s
400 i 400
300 \ 300
200 i 209
100 i 109
960 2463.2405.2467 2468 2471 2475 2475 2477 2478 4812485, AT AT TG, 7500 G0 W00 0h w00 1600 70 B0 700 700 E
Frequency (WHr) Freauency (Hz)
03cHo7-HY <03CHO7-HY
Condition PEAK_BE 74 3m HF_ANT_00066584 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00066584 HORIZONTAL
 RBW:1000,000KHz VBW:3000.000K Hz SWTiAuto  RBW:1000,000KHz VEW:3000.000K Hz SWT:Auto
Detector peak Detector peak
profect 1N0505 prolect +1n0s05
) (@Buvimy Date: 20211221 o aBavim) Date: 20211221
1300 1300
1200 1200
1100 100
1000ty 1009
900 Tl 509
800 \ 800
700 \ 709
500 ‘L'MW G BE 54 609 A 4
I "
500 e 500 — =
400 Y R SO ——
300 300
200 209
100 109
50 2463.2465.24672468.2471 T 1652451 2453 2455 2457, 2500 G0 W00 00 o0 ie00. 7o Z00 Z00 700, 000
Froquency (He) Frequency (H:)
site 03cHo7-HY site <030H07-HY
Condition $AVG_BE_54 3m HF_ANT_00066584 HORIZONTAL Condition $AVG_54 3m HF_ANT_00066564 HORIZONTAL
 RBWE1000,000KHz VBWi3000.000K Hz SWTiAUto  RBWE1000.000KHz VBW:3000.000KHz SWTiAUto
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Vertical Fundamental

1 (@Buvim) Date: 202112.21 el (dBuVim) Date: 20211221
1300) 1300

1200) 1200

1100 t 0| ;

100 0t 1000

900) 90|

800 PEAK_BE_74 809 I

PERK 74
700 ! 700 f

4
600) T o e 60.0] i

00k s e e A

s
P e
oo o Crmuicos i Vs o S
-
o B
.
80.0f \ 80.0/
800 L AVG_BE_54| 09| Il AVG_54
o T T i DO O P s s e
S e
s s
R Vo o S oo Vi S o T

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

<Sample 3>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

1 (@BuVim) Date: 20211222 ) (@Buvim) Date: 20211222
1300) 1300
1200) 1200
1109 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74
709 700]
609 VG 54 609 AV 5
500) 2 500
1 1

400) 400
309 300
200 200)
100 100]

000 4000, 6000, 8000, 10000, 12000 14000. 16000 18000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000, 16000. 16000, Z0000. 22000 250

Frequency (MHz) Frequency ()

site £03CHO7-HY site £03CHO7-HY
Condition £ PEAK_74 3m HE_ANT_00065584 HORIZONTAL Condition +PEAK_74 3m HE_ANT_00066584 VERTICAL
Detects +peak Detect eak
Project +1N0s05 project +1N0S05
Mode <40 Mode <40

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN0505C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 20211222 ) (@Bavim) Date: 20211222
1300 1304
1200 1200)
110.0| 10.0| 1
R P
1009 M 1000]
900) 504
800 [PEAK_BE_74) 800 PEAK_74]
700 00| J
s
s00) 600 i
| Evrm——
bttt i M —
50.0 e = S 1
400) 400
300 304
200) 204
100 100
460 2463 2465.2467 2460, 2471, 2475, 2475 2477 2470 2481 2483. 249124932495 2497, 2500 000 W00 10 1700 a0 zion 200 ze0n  z700. EC
Freauency (Wiz) Frequency (MH)
03cHO7-HY site <03cH0-HY
Condition  PEAK_BE_74 3m HE_ANT_OD0G6584 HORIZONTAL Condition +PEAK_74 3m HF_ANT_00066554 HORIZONTAL
 RBWS1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW1000.000KHz VEW:3000.000KHz SWT:Auto
Detector peak Detector
protect 11N0s05 Prolect “1nosos
) (@Buvim) Date: 20211222 ) (@Bavim) Date: 20211222
1300 1304)
1200 1200)
1109 1100
100.0| 100.0| 1
bt L
90.0) ‘\ 00|
800 4 80.0)
60.0) e, AVG_BE 54|
500) e SO e
s SOV AUV VSN WO Y
400
300
200 204
100 100
460 2463 2405.2467 24092471 2473 2475247724 483.24852457 2488, 2491 2493 2455 2457, 2500 G0 w00 10 o0 a0 zion 200 Ze00  Z700. EZ
Frequency (Wie) Frequency (HH:)
site 03CHOT-HY site <03cHo-HY
Condition $AVG_BE_54 3m HE_ANT_00066584 HORIZONTAL Condition $AVG_S4 3m HF_ANT_00066554 HORIZONTAL
 RBW:1000.000KHz VBWE2000.000KHz SWTiAuto RBW:1000,000KHz VBW:3000.000KHz SWTiAUto
Detector v Detector v
Prolect {N0s0s Prolect {1n0sos

Avg.
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Appendix E. Duty Cycle Plots

<Sample 1>
Duty Duty
Antenna Band Cycle(%) T(us) 1/T(kHz) Factor(dB)
1 802.11b 99.45 - - 0.02
2 802.11b 99.54 - - 0.02
1 802.11g 96.61 1425 0.70 0.15
2 802.11g 96.61 1425 0.70 0.15
1+2 2.4GHz 802.11ax HE20 Full RU 91.75 556 1.80 0.37
1+2 2.4GHz 802.11ax HE20 106 RU 80.08 201 4.98 0.96
1+2 2.4GHz 802.11ax HE40 Full RU 86.19 312 3.21 0.65
1+2 2.4GHz 802.11ax HE40 242 RU 80.16 204 4.90 0.96
<Ant. 1>
802.11b 802.11g
HSTESSIONS — e SRR e || 13000 P 1
FGainilow  #Atten: 20 dB = SelectMarker | Wit Atton:40 a8 il Select Trace |
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og ) g) —‘ L‘g’—l
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¢ S
Deltaf Trace Averag
‘Center 2.412000000 GHz Span 0 Hz ‘Center 2.462000000 GHz Span 0 Hz
Res BW & MHz #VBW 8.0 MHz Sweep 12.00 ms (1001 pts)| offj| | |Res BW & MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts)|
IE'? [ 6504ms (A) 061448 —— "1"?'? @) 1425ms (&) 2070 dB I ——
R ol 1 o[l 8 10 HERe LGER
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<Ant. 2>
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<Sample 2>
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<Sample 3>
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